
OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDI. TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTFY ~ A T  THE PRODUCT LISTED BEWW WAS DESIONED, MANUFACTVRED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENIS GIVEN M ONE OR MORE OFTHE 

FOLLQWMG STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEÑADO, FABRICADO Y PROBAW DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLLCIWS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDIC1ON.l 
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ANSIB16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS 
MSS-SP61 - PRESSURE TESTMG OF STEEL VALVES 

Part No. BGSB106EO8AAB830000G 
(Código) 

Descri~tion 1" Fig. 5520 S UT A105, API TRIM No.8 830000 
Descripci6n FORGED STEEL GLOBE VALVE CLASS 800 

(VALWLA GLOBO DE ACERO FORJADO CLASE 800) 
VALVEWiíH LOW EMlSSlON CONTROL (54 PPM'S W.) (VALVIILA SVMINISTRaD.4 CON COWIXOL DE BAJAS 
EMlSlONeS PUGlTLVaS 150 PPM'S W . 1  I 

API 602 - COMPACT STEELGATE VALVES - FLANGED, THREADED. 
WELDMG AND EXTENDED - BODY ENDS 

C PRESSURE TEST 
(PRUEBAS DE PRESION) 

. . 

1 OÍEIJMATICA) 

Invoice(Factura) 132234 Item(Partida) 2 
I 

Qty(Cantidad) 100 MECHANICAL TESTS 

FACIO-21 REV" 

CERTIFICADO POR: CERTlFlED BY : 
ASEGURAMIENTO DECALIDAD QUALI'IY ASSURANCE 

w c í a  

:,EA# SIDE (m 
1 2 

BODY ~ 3 2  ASTMA-IOIN 
CUERPO 

BODY 035 ASTMA-IOSN 

CUERPO 

YOKE ~ 3 5  ASTMA-IOSN 
YUOO 

TENS YIELD ELG RED BHN 

m, WSI % % 
CVN@ IST 2ND 1RD AVG 

73.51 39.29 28 34 165 

CHEMICAL COMPOSITION (%) COMPOSICION QUMICA (%) 

ITEM HEAT NO. MATERIAL 
(PARTE) lCOLADAl 1ASíMI 

0.196 0.768 0.016 0.015 0.285 0.070 0.052 0.020 0.030 0.001 0.000 

0.180 0.750 0.022 0.020 0.260 0.083 0.082 0.053 0.068 0.001 

0.180 0.750 0.022 0.020 0.260 0.083 0.082 0.053 0.068 0.001 

C Mn P S Si Ni Cr V Cb M0 CU 

72.93 39.87 29 36 164 

76.27 41.33 34 40 158 

76.27 41.33 34 40 158 

BODY U33 ASTMA-IOSN 
CUERPO 

0.195 0.764 0.019 0.022 0.285 0.080 0.060 0.050 0.040 0.001 0.000 


